


Pozice Obj.číslo Popis Počet

1 94294 Flat Mat Phi Phi 30 * 10.5 * 2.5 4

2 632001 The Blade Assembly 1

3 632007 Mounting Pedestal For Shaft Cover 2

4 93037 Bearing 2

5 632006 Bearing Mounting Block 1

6 91325 Bolt M6 * 12 10

7 636006 From The Pulley 1

8 296503 The Crankshaft Flat Key 1

9 91329 Bolt M6 * 16 5

10 90061 Nut M6 1

11 90059 Nut M8 11

12 91927 Set The Step Bolt High 1

13 90057 Nut M10 * 1.5 6

14 94270 Flat Mat Phi Phi 30 * 10.5 * 2.5 1

15 606140 Push Wheel 4

16 606060 Wheel Shaft Bolt M10 2

17 606144-206 Wheel Cover 4

18 91322 Bolt The M5 * 12 4

19 636004 Front Axle Bush 4

20 90015 Nut M5 4

21 636001 Front Axle 1

22 636007 The Belt 1

23 94041 Gasket 8.4 * 24 * 2 9

24 636008 The Belt Cover 1

25 90075 Nut M10 * 1.5 1

26 636005 Driving Wheel 1

27 90058 Nut M6 2

28 91345 Bolt M8 * 20 1

29 636009 Belt Guard 1

31 94261 Gasket 8.4 * 16 * 1 1

32 92107 Bolt M8 * 30 4

33 631002 Power Mounting Plate 1

34 94057 Washer Φ 20 * 8.4 * 2 1

35 94040 Spring Washer 8.1X2.1 4

36 91349 Bolt M8 * 40 4

37 92113 Bolt M10 * 130 1

38 636002 The Wheel And Axle Bolt 2

39 636003 Shaft Cushion Covers 2

40 91881 Bolt M8 * 16 4

41 631003 Left Arm Rest 1

42 631001-167 The Comb Grass Plate 1

43 94036 Open Ring Φ 5 2

44 634001 Hougaiban 1

RPV 4058



45 634002 Torsion Spring For Rear Cover Plate 2

46 634003 Hougaiban Shaft 1

47 631004 Right Arm Rest Bracket Assembly 1

48 633001-206 Height Control Handle 1

49 633003 Raise The Connecting Rod 1

50 632005 Bearing Cover 1

51 91926 Connecting Rod Step Bolt 1

52 633002 Top Level Aligning Board 1

53 634005 Straw Bag Holder 1

54 634004-002 Clippings Bag 1

55 635001-206 The Push Rod 1

56 605159 Wire Clip 1

57 605098 Triangle Knob 2

58 605008-206 The Push Rod 1

59 635003 Shut Down Arrows 1

60 91870 Shaped Bolt M6*33 1

61 605010-206 Flameout Lever 1

62 90016 Nut M6 2

63 605007-053 The Push Rod Bushing 1

64 91868 Shaped Bolt M8*45 2

65 632008 Comb Assembly 1

66 631005 Hood 1





Pozice Obj.číslo Popis Počet

1 240211 Crankcase 1

2 93009 Ball Bearing 2

3 93507 Oil Seal 2

4 244302 Governor Assembly 1

5 243901 Shaft,Governor Arm 1

6 96804 Washer,Governor Arm Shaft 1

7 243902 Pin,Lock 1

8 91816 Bolt，Drain Plug 2

9 94007 Washer,Drain Plug 2

10 243770 Muffler 1

11 635004 Flameout Switch 1

12 240904 Dowel Pin,Casecover 2

13 241208 Piston 1

14 241606 Scraper Ring Set ,Piston 1

15 241503 Rod Assembly., Connecting 1

16 245503 Pin, Piston 1

17 241301 Clip, Piston 2

18 240105 Cover Assembly, Crankcase 1

19 241011 Cylinder Head 1

20 241704 Valve,In 1

21 245904 Valve Exhaust 1

22 241806 Returner,Intake Valve 1

23 246001 Spring,Valve 2

24 241801 Seat, Valve Spring,In 1

25 241802 Seat, Valve Spring,Ex 1

26 242202 Plate,Push Rod Guide 1

27 242101 Rocker Assy 2

28 241804 Rotator 1

29 91006 Bolt, Stud 2

30 91007 Bolt, Stud 2

31 242815 Carburetor Assembly 1

32 95404 Fuel Line 1

33 94403 Clip,Fuel Line Ф7.5 1

34 244001 Governor Arm 1

35 635002 Switch Off Bracket 1

36 90016 Nut M6 4

37 240391 Crankshaft Assembly 1

38 246102 Lifter,Valve 2

39 96040 Packing,Casecover 1

40 242003 Camshaft Assembly 1

41 240905 Pin，Dowel 2

RPV 4058 engine



42 91347 Bolt M8X30 6

43 96058 Gasket,Cylinder Head 1

44 91359 Bolt M8*60 4

45 97109 Spark Pulg 1

46 241901 Rod,Push 2

47 240501 Shroud 1

48 91325 Bolt M6X12 12

49 96045 Packing,Headcover 1

50 241107 Cover Comp,Cylinder Head 1

51 245703 Wind Shiel Comp. 1

52 91330 Bolt M6X20 1

53 240401 Flywheel Assembly 1

54 244601 Fan,Recoil Starter 1

55 244502 Pulley,Starter 1

56 90003 Nut M14*1.5 1

57 97516 Ignition Coil Assy 1

58 91331 Bolt M6X25 2

59 96046 Packing,Intake 1

60 242301 Insulator,Carburetor 1

61 96050 Packing,Carburetor 1

62 94229 Spacer,Carburetor 1

63 242701 Rod,Governor 1

64 244208 Spring,Throttl Return 1

65 244740-010 Recoil Starter Assembly 1

66 244422 Shroud Assy,Upper 1

67 242936 Air Cleaner Assembly 1

68 95603 Tube,Breather 1

69 243604 The Cap 1

70 244101 Spring,Governor 1

71 94206 Spring Washers Phi Φ8 2

72 245601-138 Dipstick 1

73 91818 Adjuster Rocker Arm 2

74 90011 Nut M8 2

75 241401-138 The Oil Plug 1

76 96054 Exhaust Gasket 1

77 243130-010 The Fuel Tank 1

78 91333 Bolt M6*28 1


